For Husgvarna Parts Call 606-678-9623 or 606-561-4983

4l

o~
1.1992
Spare parts
Piéces détachées

H56SFC 532 13 52-93

WWW.mymowerparts.com




REPAIR PARTS

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

- - MODEL NO. 56sf, PRODUCT NO. 954 05 08-21 (H56SFC)

22" ROTARY LAWN MOWER

2

WWW.mymowerparts.com



REPAIR PARTS

22" ROTARY LAWN MOWER - - MODEL NO. 56sf, PRODUCT NO. 954 05 08-21 (H56SFC)

KEY PART

NO.

€
)

W02 'S1.red o MOWAW MAM

NO.

532133046
532063601
532085692
532083691
532800393
532800386
874760444
532132800
532800363
532800366
532076401
532074507
812000003
532086954
532086960
532052160
532085179

DESCRIPTION

Dual Head Drive Control Cable
Locknut 1/4-20

Machine Screw 1/4-20 x 2-1/8
V-Bslt

Catcher Frame

Grass Bag Assembly

Hex Head Bolt 1/4-20 x 2-3/4
Selector Knob

Wheel Adjuster Assembly (Left)
Wheel Adjuster Assembly (Right)
Dust Cover

Pinion

E-Rin?

Wheel & Tire Assembly 8.0x 2.0
Wheel Bushing

Washer

Retainer Clip

KEY PART

NO.

NQ.

532850844
532075725
874981028
532135503
532083700
532750108
532132010
532131482
532065692
532132232
532068038
532083632
532086012
532075192
532063601

532131841

DESCRIPTION

Hubcap

Pan Head Machine Screw #10-24 x 2-3/4
Pan Head Machine Screw #10-24 x 1-3/4
Drive Cover

Cable Clamp

Pan Head Self-tapping Screw #10-24 x 3/8
Fianged Locknut 3/8-16 Zinc

Drive Fullfz

Woodruff Key #3

Gear Case Assembly

Locknut 1/4-20

Spring

Drive Shaft Cover

Spring

Locknut 1/4-20

(MA35) Clipping Deflactor (Not Included with Lawn Mowaer)
Decal (Drive Cover)

€£8617-195-909 10 £296-8/9-909 /2D Slied ruteAbsnH 1o



REPAIR PARTS

22" ROTARY LAWN MOWER - - MODEL NO. 56sf, PRODUCT NO. 954 05 08

For Husgvarna Parts Call 606-678-9623 or 606-561-4983

-21 (H56SFC)

4
WWW.mymowerparts.com



22" ROTARY LAWN MOWER - - MODEL NO. 56sf, PRODUCT NO. 954 05 08-21 (H56SFC)

KEY PART -
NO. NO. DESCRIPTION
1 532131085 Control Bar
2 532850724 Handle Grip
3 532125294  Upper Handle
4 532063601 Locknut 1/4-20
5 532053847 Washer
6 532132536  Throttle Control
7 532085436  Machine Screw 1/4-20 x 1
8 532085723  Flat Washer
10 532800547  Trim Plate
11 532036953  Self-tapping Screw #10-24 x 5/8
- 12 532063688 Handle Knob
3 14 532120460 Rear Door Asm. (Includes Key. No. 16)
< 15 532132001 Rope Guide
16 532750328 Hinge Red
3 17 532128415  Pop Rivet
@) 18 532054583 Hex Tapping Screw 1/4-20 x 1/2
E 19 532125362 Back Plate
M 20 532088652 Hinge Screw
Q 22 532125348 Rear Baffle
24 532086344 Hex Head Screw #10-24 x 1/2
[®) 25 532125346 Discharge Baffle
Q 26 532125347  Side Baifle
— 27 532125203 Lower Handle
7)) 28 532131958 Handle Bolt
. 29 532066426 Wire Tie
Q 30 532051793  Hairpin Cotter
@) 31 532128796  Rear Skirt
3 32 532084596 Engine Pulley
_ 33 532059708  Set Screw 1/4-20 x 5/16
34 532125186 Handle Bracket Assembly {Left)
35 532125187 Handle Bracket Assembl)r (Right)
36 532055187 Thread Cutting Screw 5/16-18 x 3/4
37 532063124 Locknut 5/16-18
38 532800370 Wheel Adjusting Bracket (Left Rear)
39 532800368 Wheel Adjusting Bracket (Right Rear)
40 532084920 Spacer

)

KEY PART

NO.

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
69
70
71
72

NO.

532134612
532125066
532132800
532125061
532062335
532084921
532850847
532052160
532085179
532850845
532750097
532087930
532135294
532075449
532851514
532850973
532851074
532850263
5328561084
532125345
532125078
532135030
532850998
532107339
872070505
532751592
532083816
532213146
532087677
532135268
532135269
532800569
532850795
532850788

DESCRIPTION

Shield Debris

Selector Spring

Selector Knob

Axle Arm Assembly

Balleville Washar

Shoulder Bolt 3/8-16

Wheel & Tire Assembly 9.0 x 2.0
Washer

Retainer Clip

Hubcap

Hex Washer Head Screw #10-24 x 1/2
Guide Clip

Lawn Mower Housing (Includes Key No. 64)

Speed Nut, U Type

Blade Adapter

22" Biade

Hardened Washer

Helical Lockwasher 3/8

Hex Head Screw 3/8-24 x 1-3/8
Front Baffie

Engine Washer

Retainer Ring Debris Shield

Hex Head Thread Rolling Screw 3/8-16 x 1

Danger Decal

Carriage Bolt 5/16-18 x 5/8

Locknut 3/8-16

Thread Rolling Screw #10-32 x 5/8
* Cable Clamp

Hi-Pro Key #HP-505

* Engine - nl'ags & Stratton, Model No. 124702

Operator's Manual (English)
Operator's Manual (French)
Decal (Engine)

Stripe Decal (Housing)
Decal (Trim Plate)

* These parts must be purchased through an authorized Briggs & Stratton dealer.

€8617-195-909 10 £296-8/9-909 /2D Sied eukenbsny Jo-



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

REPAIR PARTS
22" ROTARY LAWN MOWER - - MODEL NO. 56sf, PRODUCT NO. 954 05 08-21(H56SFC)
GEAR CASE ASSEMBLY PART NUMBER 132232 -~

-

(

TCO RESEAL USE
LOCTITE NO. 515

GASKET
ELIMINATOR

——
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 53838 Locknut, Keps 1/4-20 13 B6447 Plug
2 85178 Bracket, Adjusting 14 133804 Gear, Helical
3 131483 Shifter 16 750436 Jaw, Clutch
4 57072 Seal 16 750369 Grease
5 657388 Pin, Grooved 1/8 x 1/2 17 STD581050 E-Ring
6 48032 Gear Case Halves, Upper and - 18 850848 Key, Hi-Pro
Lower (Includes Key #4, 5 and 7) 19 131481 Shaft, Worm
7 77881 Bearing 20 65692 Key, Woodruff, #3
8 77039 Bracket, Spring 21 83680 Worm
9 750430 Drive Shaft 22 STD522512 Screw, Hex Head 1/4-20x 1-1/4
10 57079 Washer, Hardened
11 131484 Yoke, Clutch
12 131485 Bushing NOTE: All component dimensions given in U.S. inches.
1 inch = 25.4 mm -

6
WWW.mymowerparts.com



